

Medications	HOUR	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21	22	23	24	25	26	27	28	29	30	31	
Dilantin 125mg/5ml 4ml by mouth every day 09/04/13	9PM	→																															
	8 AM	→																															
Furosemide 40mg for Lasix 40mg 1 tablet by mouth twice daily. 09/04/13	4PM	→																															
	P																																
Tylenol 325mg 2 tablets every 6 hours as needed for pain or T > 100°F 09/04/13	R																																
	N																																
Humulin 70/30 insulin Inject 10 units subcutaneously before breakfast each day. 09/04/13	7AM	→																															
	site																																
Fingerstick blood sugars Check twice daily before breakfast and supper 09/04/13	7AM	→																															
	4PM	→																															
Zithromax 250 mg. 1 tablet once daily for 4 days 09/04/13	8AM	→																															
Accupril 10 mg. 1 tablet by mouth once daily. 09/04/13	8AM	→																															
Ambien 5mg tablets 1 tablet by mouth at bedtime. 09/04/13	9PM	→																															
Initials of individual(s) transcribing orders are also needed.																																	

Charting for the month of: **09/04/13** through **09/30/13**

Physician: **Dr. Bruton** Telephone # **919-555-1212** Medical Record #:

Alt. Physician: Alt. Physician Telephone #:

Allergies: **CODEINE** Rehabilitation Potential:

Diagnosis: **SEIZURE DISORDER, HTN, IDDM, ASTHMA, CHF** Admission Date:

Resident's Name: **Garrett Clayton** Date of Birth: **10/17/50** Room / bed #: **BW999**

